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SCOPE

Tests have been performed on Nokia Solutions and Networks product FlexiZone Micro
BTS Model FWHT, pursuant to the relevant requirements of the following standard(s) in
order to obtain device certification against the regulatory requirements of the Federal
Communications Commission.

Code of Federal Regulations (CFR) Title 47 Part 2
CFR Title 47 Part 27 Subpart C

RSS-Gen Issue 4 November 2014

RSS-199 Issue 2 October 2014

Conducted and radiated emissions data has been collected, reduced, and analyzed within
this report in accordance with measurement guidelines set forth in the following reference
standards:

ANSI C63.4-2009
ANSI TIA-603-C
FCC KDB 971168 D01 v02r02

The intentional radiator above has been tested in a simulated typical installation to
demonstrate compliance with the relevant FCC requirements.

Every practical effort was made to perform an impartial test using appropriate test
equipment of known calibration. All pertinent factors have been applied to reach the
determination of compliance.

The test results recorded herein are based on a single type test of Nokia Solutions and
Networks product FlexiZone Micro BTS Model FWHT and therefore apply only to the
tested sample. The sample was selected and prepared by Terrence Schwenk of Nokia
Solutions and Networks.
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OBJECTIVE

The primary objective of the manufacturer is compliance with the regulations outlined in
the previous section.

Prior to marketing in the USA, the device requires certification.

Certification is a procedure where the manufacturer submits test data and technical
information to a certification body and receives a certificate or grant of equipment
authorization upon successful completion of the certification body’s review of the
submitted documents. Once the equipment authorization has been obtained, the label
indicating compliance must be attached to all identical units, which are subsequently
manufactured.

Maintenance of compliance is the responsibility of the manufacturer. Any modification of
the product which may result in increased emissions should be checked to ensure
compliance has been maintained (i.e., printed circuit board layout changes, different line
filter, different power supply, harnessing or I/O cable changes, etc.).

Testing was performed only on Model FWHT. No additional models were described or
supplied for testing.

STATEMENT OF COMPLIANCE

The tested sample of Nokia Solutions and Networks product FlexiZone Micro BTS
Model FWHT complied with the requirements of the standards and frequency bands
declared in the scope of this test report.

Maintenance of compliance is the responsibility of the manufacturer. Any modifications
to the product should be assessed to determine their potential impact on the compliance
status of the device with respect to the standards detailed in this test report.

DEVIATIONS FROM THE STANDARDS

No deviations were made from the published requirements listed in the scope of this
report.
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TEST RESULTS
FCC Part 27 Subpart C and RSS-199 Issue 2 (Base Stations Operating in 2496MHz-2690MHz band)
FCC | IC | Description Measured Limit | Result
Transmitter Modulation, output power and other characteristics
2498.5MHz - 2687.5MHz
(SM LTE)
2501.0MHz — 2685.0MHz
. Frequency (10M LTE) 2496.0MHz —
3273() N/A range(s) 2503.5MHz — 2682.5MHz 2690.0MHz Pass
(15MHz LTE)
2506.0MHz — 2680.0MHz
(20MHz)
RSS-199 QPSK, 16QAM, 64QAM
§2.1033(c)(4) . Modulation Type | (5M, 10M, 15M, and 20M for Digital Pass
Section 4.1 each)
Conducted Output Power
RSS-199 (Highest on Port 2)
§27.50(a) Section 4.4 Output Power RMS: 38.69Bm 2000W EIRP Pass
’ EIRP will depend on
antenna gain (unknown)
§27.50) | N/A peak to AVETage | 10 5B highest 13dB Pass
4.507MHz (5M LTE)
RSS-199 Emission 9.006MHz (10M LTE) o
32.1049 Section 42 | Bandwidth (99%) | 13.491MHz (15M LTE) Remain in Block |~ Pass
17.983MHz (20MHz LTE)
Emission 4.966MHz (5M LTE)
N/A N/A . 9.965MHz (10M LTE) o
Informational | Informational Z&g{é%\&)/ldth 14.944MHz (15M LTE) Remain in Block Pass
19.89MHz (20M LTE)
Transmitter spurious emissions’
At the alntenna < -16.03dBm -16.03 dBrp (per Pass
§27.53(a) RSS-199 terminals TX chain)
T Section 4.6 | . 4 streneth 40.0dBuV/m at 3m -13 dBm P
cld streng Eq. to -55.2dBm EIRP EIRP ass
Other details
§27.54 RSS-199 Frequency Low =-20.98dBm Remain in Block Pass
' Section 4.3 stability High = -20.6dBm (-16.03dBm)
§1.1310 RSS-102 RF Exposure N/A Pass’
Issue 5
Notes

Note 1 — Based on IMHz RBW. In 1MHz bands immediately outside and adjacent to the frequency block an RBW of at least
1% of the emission bandwidth has been used.
Note 2 — Applicant’s declaration on a separate exhibit based on hypothetical antenna gains.
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Emission Designators

LTE-QPSK LTE-16QAM LTE-64QAM
FCC IC FCC iC FCC ic
5M | 4M93FOW | 4M51FOW | 4M95FOW | 4M49FOW | 4MI7FOW | 4M50FOW
10M | 9M94FOW | 8MIBFOW | 9MO7FOW | 9MOLIFOW | 9M96FOW | 8BMOBFOW
15M | 14M87F9W | 13M48FOW | 14M82F9W | 13M49F9W | 14M94FOW | 13M46FOW
20M | 19M74FOW | 17M98FOW | 19M73FOW | 17M98FOW | 19MBIFOW | 17M9I8FOW

Note: FCC based on 26dB emission bandwidth, IC based on 99% emissions bandwidth.
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EXTREME CONDITIONS

Frequency stability is determined over extremes of temperature and voltage. The

extremes of voltage were 85 to 115 percent of the nominal value.

The extremes of temperature were -30°C to +50°C as specified in FCC §2.1055(a)(1).

MEASUREMENT UNCERTAINTIES

Measurement uncertainties of the test facility based on a 95% confidence level are as

follows,

Test Uncertainty
Radio frequency + 0.2ppm
RF power conducted +1.2 dB
RF power radiated +3.3dB
RF power density conducted +1.2 dB
Spurious emissions conducted +1.2dB
Adjacent channel power +0.4 dB
Spurious emissions radiated +4 dB
Temperature +1°C
Humidity +1.6 %
Voltage (DC) +0.2%
Voltage (AC) +0.3 %
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EQUIPMENT UNDER TEST (EUT) DETAILS
GENERAL

The equipment under test (EUT) is a Nokia Solutions and Networks FlexiZone Micro
Base Transceiver Station (BTS), model FWHT which operates over 3GPP frequency
band 41 (BTS Tx/RX: 2496 to 2690 MHz). The FWHT has two co-located transmitters
with each transmit port supporting 5 watts maximum rated RF output power. The FWHT
can be operated as MIMO or as non-MIMO. Multi-carrier operation is supported.

The FWHT supports three downlink modulation types for LTE (QPSK, 16QAM and
64QAM). The FWHT supports four LTE channel bandwidths (5 MHz, 10 MHz, 15 MHz,
and 20 MHz).

The FWHT has external interfaces including AC power, ground, TX/RX (Ant), Ethernet

“B”, Ethernet “C”, USB port, GPS and Bluetooth. The FWHT with applicable installation
kit may be pole or wall mounted. Bluetooth interface has modular FCC and IC approval.

The FWHT LTE channel numbers and frequencies are as follows:

Downlink Downlink LTE Channel Bandwidth
EARFCN Frequency
(MHz) 5 MHz 10 MHz 15 MHz 20 MHz
39650 2496.0 Bandedge Bandedge Bandedge Bandedge
39675 2498.5 Low Ch.
R 39700 2501.0 Low Ch.
(g\]
o 39725 2503.5 Low Ch.
- 39750 2506.0 Low Ch.
é 40640 2595.0 Middle Ch. Middle Ch. Middle Ch. Middle Ch.
b= 41490 2680.0 Top Ch.
E 41515 2682.5 Top Ch.
a 41540 2685.0 Top Ch.
41565 2687.5 Top Ch.
41589 2690.0 Bandedge Bandedge Bandedge Bandedge

FWHT Downlink LTE Frequency Channels

The samples were received on Sep 14, 2015 and tested on Sep 14 - Sep 22, 2015. The
only difference between both serial numbers is the power supply used. Preliminary Pre-
Scans were performed in order to determine the worst-case unit. All the results in this
report were obtained from the worst case unit S/N: RY153106337. The EUT consisted of
the following component(s):
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Company Model Description Part/Serial Number FCC ID/IC Number
Nokia Solutions FWHT FlexiZone Micro BS Part#: 473531 FCC ID: 2ADSUFZMFWHTO1
and Networks Serial#: RY 153106337 1C: 109D-FZMFWHTO01
Nokia Solutions FWHT FlexiZone Micro BTS Part#: 473531 FCC ID: 2ADSUFZMFWHTO01
and Networks Serial#: RY 153106336 1C: 109D-FZMFWHTO1
ENCLOSURE

The EUT enclosure is made of heavy duty aluminum and measures approximately 12(W)
x 4(D) x 12(H) inches.

AUXILLARY EQUIPMENT
Company Model Description Part/Serial Number | FCC ID/IC Number
N/A N/A N/A N/A N/A
SUPPORT EQUIPMENT
Company Model Description Part/Serial Number | FCC ID/IC Number
Nokia Solutions | 086479A. Nokia Argon HDMI RY134602016 N/A
and Networks X31
HP Elite Laptop PC 2CE918Bk1Q N/A
Book
8530w
EUT INTERFACE PORTS
The I/O cabling configuration during testing was as follows:
Cable Type Shield Length Used in Test Quantity Termination
AC Power Power No ~3m Yes 1 Power Supply
Earth Earth No ~1m Yes 1 Lab earth ground
TX/RD D RF Yes ~1m Yes 1 50Q Load
TX/RD M RF Yes ~1m Yes 1 50Q Load
BHB Signal Yes >6m Yes 1 Laptop
BH C Signal Yes >6m Yes 1 Laptop
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The connector layout for FWHT is provided below:

Backhaul C

Copperonly BackhaulA Backhaul B
TX/RX Main with PoE Fiber only Copperonly  TX/RX Diversity
(N-type) (M25 thread)] (M25 thread) (M25 thread) (N-tvpe)

f

e
il B
Ny

=9 =3

AC Connector Bluetooth
(MIL-C-38999 standard size 9 shell) (SMA)
FWHT External Interfaces:
Port # Name Type*| Cable Cable Comments
Max. >3m | Shielded
(YIN) | (YIN)
0 Enclosure N/E — — None
1 Mains AC Y Y None
2 Ethernet “B" TP Y Y BHB — Always connected
3 Ethernet “C" TP Y Y BHC — This is a technician service port and may
also be used in normal operation.
4 usB 110 Y Y This is a technician service port only. Hooked
up for monitoring data traffic only.
Note:
IAC = AC Power Port DC = DC Power Port N/E = Non-Electrical
/0 = Signal Input or Output Port (Not Involved in Process Control)
TP = Telecommunication Ports
EUT OPERATION

During testing, the EUT was transmitting continuously with 70% duty-cycle at full power
on all chains.

EUT FIRMWARE/SOFTWARE

The laptop PC connects to the EUT over the Ethernet port. The laptop is used for
changing configuration settings, monitoring tests and controlling the FWHT. The
following software versions are used for the FWHT testing:

(1) LabVIEW Software: Version 2012

(2) EUT Firmware: FB_PS_REL 2014 05 374

MODIFICATIONS
No modifications were made to the EUT during testing.
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TESTING
GENERAL INFORMATION

Antenna port measurements were taken at NTS Plano branch located at 1701 E Plano
Pkwy #150 Plano, TX 75074.

Radiated spurious emissions measurements were taken at the NTS Plano Anechoic
Chamber listed below. The sites conform to the requirements of ANSI C63.4-2009
American National Standard for Methods of Measurement of Radio-Noise Emissions
from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz
and CISPR 16-1-4:2007 - Specification for radio disturbance and immunity measuring
apparatus and methods Part 1-4: Radio disturbance and immunity measuring apparatus
Ancillary equipment Radiated disturbances. They are on file with the FCC and Industry

Canada.
) Registration Numbers :
Site FCC Canada Location
A2LA Accrgdlted 1701 E Plano Pkwy #150
Chamber 1 Designation IC 4319A Pl TX 75074
Number US1077 ano, ]

Considerable engineering effort has been expended to ensure that the facilities conform to
all pertinent requirements.
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MEASUREMENT PROCEDURES

Output power, emission bandwidth, conducted spurious, conducted bandedge and carrier
frequency stability measurements were all performed via a spectrum analyzer connected
to the individual RF chains via a 40dB attenuator and an RF cable. The EUT was
operating in 2x2 MIMO configuration at full power for all tests. While measuring one
transmit chain, the other one was terminated with termination blocks. All measurements
were corrected for the insertion loss of the attenuator and cable inserted between the RF
port of the EUT and the spectrum analyzer. Simple test diagram is shown below.

Spectrum

EUT Analyzer

Attenuator

Test Configuration for Antenna Port Measurements

26dB emission bandwidth was measured in accordance with Section 4.1 of FCC KDB
971168 DO1 v02r02. 99% occupied bandwidth was measured in accordance with Section
6.6 of RSS-Gen Issue 4. For both measurements an NTS custom software tool was used.
Spectrum analyzer settings are shown on their corresponding plots in test results section.

Emissions at the band-edges were also captured with an NTS custom software tool with
settings described in the corresponding sections of the FCC and IC rules. Spectrum
analyzer settings are shown on their corresponding plots in test results section. A 20dB
attenuator was used in place of the 40dB attenuator to measure emissions in the 5-27GHz
ranges to reduce measurement instrumentation noise floor.

Peak and average output power measurements were performed in accordance with FCC
KDB 971168 D01 v02r02. An NTS custom software tool was used for power integration
to compensate for resolution bandwidth limitations of the spectrum analyzer and settings
are shown on their corresponding plots in test results section.

Peak to average power ratio was calculated in accordance with Section 5.7.2 of FCC
KDB 971168 D01 v02r02.

Conducted spurious emissions were captured with TILE6 software which corrected the
readings for cable loss and attenuator loss across the 9kHz-27GHz frequency span.
Settings of the spectrum analyzer are described in the corresponding test result section.

For frequency stability, the EUT was placed inside a temperature chamber with all
support and test equipment located outside of the chamber. Temperature was varied
across the specified range in 10 degree increments and EUT was allowed enough time to
stabilize at each temperature step. A spectrum analyzer as detailed in the test equipment
section has been used to measure the Low and High channels, making sure they remain
inside the allocated frequency band.
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Transmitter radiated spurious emissions measurements were made in accordance with
ANSI C63.4-2009 by measuring the field strength of the emissions from the device at 3m
test distance. The eirp limit as specified in the relevant rule part(s) is converted to a field
strength at the test distance and the emissions from the EUT are then compared to that
limit. Only emissions within 20dB of this limit are subjected to a substitution
measurement in accordance with TIA-603-C-2004. Both preliminary and final
measurements were performed at the same FCC listed test chamber. Preliminary scans
were performed with TILE6 software. This software corrected the measurements for
antenna factors, cable losses and pre-amplifier gains. Both polarizations of the receiving
antenna were scanned from 30MHz to 27GHz with a peak detector (RBW=1MHz,
VBW=3MHz, with trace max hold over multiple sweeps). Based on the preliminary scan
results, frequencies of interest have been maximized via rotating the EUT 360 degrees
and varying the height of the test antenna (Im to 4m). Final measurements were also
taken with the peak detector as described above. A biconilog antenna was used for
30MHz-1GHz range. A double ridged waveguide horn antenna was used for 1-18GHz
range and a smaller horn antenna was used for 18-27GHz range. The antennas used to
measure the radiated electric field strength are mounted on a non-conductive antenna
mast equipped with a motor-drive to vary the antenna height. EUT was placed on a non-
conductive RF transparent structure to provide 80cm height from the ground floor. A
motorized turntable allowed it to be rotated during testing to determine the angle with the
highest level of emissions.
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Test Equipment

NTS Description Manufacturer | Model Calibration | Calibration

Equipment # Duration Due Date

E1529P PSA Agilent E4446A 12 Months 3/3/2016

E1260P PreAmp MITEQ AFS44-01001800- | 12 Months 6/4/2016
(1GHz-18GHz) 45-10P-44

E1366P PreAmp (30MHz- | MITEQ AM-1431-N- 12 Months 12/12/2015
1GHz) 1197SC

E1009P PreAmp HP 8449B 12 Months 1/16/2016
(18-27GHz)

E1289P Biconilog ETS Lindgren 3142C 12 Months 3/19/2016
Antenna
(30MHz-1GHz)

E1149P Horn Antenna EMCO 3115 12 Months 12/10/2015
(1GHz-18GHz)

E1068P Horn Antenna EMCO 3116 12 Months 6/5/2016
(18GHz-40GHz)

E1447P RMS Multimeter | Fluke 87V 12 Months 5/27/2016

ENV1035P Thermometer Fluke 5211 12 Months 4/9/2016

ENVI1195P Climatic Chamber | Thermotron SE-300-2-2 N/A NCR
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Appendix A Test Data
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RF Output Power

RF output power has been measured in both Peak and RMS Average terms for each transmit
chain at the center channel for all modulations and bandwidth modes. Peak to average ratio
(PAR) has been calculated as described in Section 5.7.2 of KDB971168 D01 v02r02 and all
results are presented in tabular form below.

LTE - QPSK LTE - 16QAM LTE - 64QAM
Peak Average PAR Peak | Average PAR Peak | Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
Port 1 5M 46.9 38.18 8.72 46.69 36.19 10.5 46.14 38.2 7.94
e 10M 47.09 38.15 8.94 47.06 38.36 8.7 46.21 38.29 7.92
Channel 15M 46.95 38.35 8.6 46.98 37.97 9.01 46.24 38.18 8.06
20M 47.04 38.2 8.84 47.02 38.26 8.76 46.35 38.11 8.24
Port 2 5M 47.08 38.15 8.93 46.8 38.27 8.53 46.18 38.31 7.87
Center 10M 47.14 38.37 8.77 47.12 38.48 8.64 46.39 38.34 8.05
Channel 15M 47.08 38.35 8.73 47.04 38.1 8.94 46.49 38.42 8.07
20M 47.03 38.29 8.74 47.06 38.25 8.81 46.67 38.2 8.47
5M 50 41.18 8.82 49.76 40.36 9.4 49.17 41.27 7.9

Combined

e 10M 50.13 41.27 8.86 50.1 41.43 8.67 49.31 41.33 7.98
Channel 15M 50.03 41.36 8.67 50.02 41.05 8.97 49.38 41.31 8.07
20M 50.05 41.26 8.79 50.05 41.27 8.78 49.52 41.17 8.35

Based on the results above, Port 2 had the highest RMS average power and therefore it was
selected for all the remaining antenna port tests on the product.

Subsequently output power levels on lowest and highest channels in all 4 channel bandwidths
were tested only at Port 2 and results presented below.

LTE - QPSK LTE - 16QAM LTE - 64QAM
Peak Average PAR Peak [ Average PAR Peak | Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
5M 46.97 37.46 9.51 46.81 38.05 8.76 45.06 38.26 6.8
Port 2 Low 10M 47.33 38.46 8.87 47.24 38.48 8.76 46.41 38.43 7.98
Channel 15M 47.59 38.66 8.93 47.83 38.63 9.2 46.55 38.51 8.04
20M 47.69 38.69 9 47.24 38.47 8.77 46.43 38.33 8.1
5M 47.27 38.23 9.04 46.92 38.35 8.57 45.32 38.41 6.91
Port 2 High 10M 47.25 38.37 8.88 47.24 38.51 8.73 46.45 38.42 8.03
Channel 15M 47.48 38.56 8.92 47.64 38.41 9.23 46.5 38.47 8.03
20M 47.64 38.68 8.96 47.49 38.61 8.88 46.59 38.35 8.24

All corresponding plots included on the following pages. Total path loss of 40.8dB (Attenuator
Loss: 40dB, RF cable loss: 0.8dB) accounted in via reference level offset to the spectrum
analyzer.
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Port 1 — LTE — QPSK — 5M — Center Channel — Peak

Port 1 — LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Setlings

< 2595,000 MHz
SPAN; 10000 MHz
RE: 1,000 MHz

B 3.000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 40.8 DE
Sweep Time: 103
Ref Lul: 50,2 DEM
Max hold: 50 sweeps
Amp carr: 01.0dB
Bin size: 1.25 kHz

93% Bandwidth
5.0 MHz
Pawer Over Span
1022314 may
4630 dBm

'
2592.0

|
2594.0
Frequency (MHz)

99%, Bandwidth, Power Ower Span and PSD

|
2596.0

' |
2598.0 Z800.0

[Spectrum Analyzer Settings

CF: 2595.000 MHz
SPAN: 10,000 MHz
RE: 120 kHz

VB! 360 kHz
Detector: RMS
Attn: 20 DE

RL Offset: 40,3 DB
Sweep Time: 20 3ms
Ref Lul: 40.8 DEM

EEFEIZE
318 dbm

Amp corrs 0 £
Bin size: 1.25 kHz =
999 Eandwidth

443 MHz
Power Cver Span

30,0

20,0+

|
25920

' ' '
2594.0 2596.0 2598.0

Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

'
2600.0

Port 1 — LTE — 16QAM — 5M — Center Channel — Peak

Port | — LTE — 16QAM — 5M — Center Channel — Average

Spactrum Analyzer Setlings

<t 2535,000 fHz

SPAN; 10000 MHz

RE: 1,000 MHz

WE! 3.000 MHz

Detector: PK (CISPR)

Atn: 20 DB

RL Offzet: 40.8 DB

Sueep Time: 1.0s

Ref Lul: 50,3 DEM

Max hold: 60 sweeps

Amp corr: 0.0dE &
Bin size: 1,25 kHz =

99% Bandwidth
509 MHz
Power Over Span
#620252 vy
4663 dBm

45,0

40,0
35,0
30,0
25,0
20.0-
15.0
10.0

20.0-,
2590.0

b
2592.0

| |
2594.0 2596.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

39 Foints

o Il
2598.0 2600.0

[Spectrum Analyzer Settings

CF1 2595.000 MHz
SPAN: 10,000 MHz
RE: 120 kHz

YE: 360 kHz
Detector: RMS

Attn: 20 DB

RL Offset: 40,3 DB
Sweep Time: 20 3ms
Ref Lul: 40.8 DEM
Puor awg: 100 sweeps
Amp corr 008

Bin size: 1.25 kHz

99% Bandwidth
495 MHz
Pawer Over Span
4153498
3,19 dem

30,0

25.0-
20,0
15.0 -
10,0~

-40.0-,
2590.0

|
2592.0

' ' |
2594.0 2596.0 2598.0

Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

'
2600.0

Port 1 — LTE — 64QAM — 5M — Center Channel — Peak

Port 1 — LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

CF: 2595,000 MHz

SPAN: 10000 MHz

RE: 1,000 MHz

WE 3,000 MHz

Detector: PK (CISPR)

Altr: 20 DB

RL Offzet: 40.8 DB

Sweep Time: 1.0z

Ref Lul: 40.% DEM

Max hold: 60 sweeps

Ap core: 0.0dB £
Bin size: 1,25 kHz =

333 Bandwidth
.05 MH2
Pawer Over Span
HIHET4
46,14 dBm

40.0

35,0
30.0
25,0
20,0+
15.0-
10.0

5.0+

9% B

'
2592.0

'
2596.0

]
25940
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' '
2595.0 2600,0

[Epectrum Analyzer Seltings

CF 2595.000 MHz
SPAN: 10,000 MH:
RE: 120 kHz

VE: 360 kHz
Detector: RMS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 20 3ms
Ref Lul: 30,8 DEM

999 Banduwidth
450 MH2
Pawer Over Span
6611717
3320 dem

30.0

25.0-
20.0-|
15.0-
10.0-
5.0+
0.0+

'
2592.0

' ' '
2594.0 2596.0 2596.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
2600.0
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Port 2 — LTE — QPSK — 5M — Center Channel — Peak

Port 2 — LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Setlings

< 2595,000 MHz H B
SPAN; 10000 MHz 40.0- T T
RE: 1,000 MHz -
W 3.000 MH2 .0
Detector: PK (CISPR) 30.0-
Attr: 20 DB
RL Offset: 40.8 DE 25.0-
Sweep Time: 103 -
Ref Lul: 50.6 DEM a0
Max hold: 60 sweeps 15.0-
Amp carr: 01.0dB &
Bin size: 125 kHz = 10.0+
5.0-
0.0-
5.0
33% Bandwidth -10.0-
5,06 MHz 15.0-
Power Over Span 0.0 ! ! ! ! ‘
032513 oy 2590.0 2592.0 2594.0 2596.0 2598.0 2600.0

4703 dBrn Frequency (MHz)

99%, Bandwidth, Power Ower Span and PSD

Spactrum Analyzer Setlings

30.0
< 2595,000 MHz
SPAN: 10000 MHz 250
RE: 120 kHz 20,0+
B 360 kHz
Datectar: RMS 15.0
Attn: 20 DB 10.0-
RL Offset: 40.8 DE
Sweeep Time: 20,3ms 5.0
Ref Lul: 402 DEM 0.0-
Pur avg: 100 sweeps
Amp carr: 01.0dB E 5.0+
Bin size: 1.25 kHz ® loo-
-15.0
20,0+
-25.0-
43% Bandwidth -30.0-
449 MH:z _35.0-]
Power Over Span 40,0~

| | | |
6532323 iy 2590.0 2592.0 2594.0 2596.0 2598.0
W15 dBm Frequency (MHz)

99%, Bandwidth, Power Ower Span and PSD

|
Z800.0

Port 2 — LTE — 16QAM — 5M — Center Channel — Peak

Port 2 — LTE — 16QAM — 5M — Center Channel — Average

Spectrum Anslyzer Settings
CF 2595.000 MHz L ]

SPAN; 10000 MHz 40.0-
RE: 1000 MHz i
B 3.000 MHz o 33N Faints
Detectar: PK (CISPR) I
Attn: 20 DB
RL Offsel: 40.% OB 250
Sweep Time: 105 -
Ref Lul: 50.6 DEM 0.0
Mok hold: 60 sweaps 15,0
Amp corr: 1,0dE & _
Bin sizer 1,25 kHz = 100
5.0-
0.0
0-
9996 Bandwidth -10.0-]
509 MHz 15.0-
Power Over Span 20,0 s ! ! d :
WL 2590.0 2592,0 2594.0 2596.0 2598.0 2500.0

457 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spactrum Analyzer Setlings

99% Bandwidth, Power Over Span and PSD

25.0
<t 2535,000 Hz
SPAN; 20,000 MHz 20.0-
RE: 120 kHz i
W 360 kHz 150
Detector: RMS 10.0 h
Atn: 20 DB |
RL Offsel: 40.% OB 5.0 :
: 20,3ms - :
CBM oo '
Pur avg: 100 sweeps -5.0- :
Amp corr: 0048 & :
Bin size: 2.50 kHz = -10.0 :
-15.0- ]
20,0 :
25.0- :
999 Bandwidth -30.0- i
8,88 MHz -35.0- |
Power Over Span 40,0 ! ! ! ! ! ol ! )
FOEIE3 i 7585.0 2567.5 2590.0 25925 25950 25975 26000 Z602.5 2605.0
3842 dBm Frequency (MHz)

Port 2 — LTE — 64QAM — 5M — Center Channel — Peak

Port 2 — LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings
CF: 2595,000 MHz i
SPAN: 10,000 MHz 35.0- 29% pgfhts Paints
RE: 1,000 MHz 1
VB! 3.000 MHz 0.0
Detector: PK (CISPR) | |
At 20 DB =0 |
RL Offzet: 40,8 DB 20,0+ H
Sweep Time: 105 !
Ref Lul: 40.& DEM 15,0~ i
Max hold: 60 sweeps c |
Amp corr: 0048 £ 100 :
Ei + 1,25 kH |
in siee: 2 o :
0.0-
-5.0- :
999 Eandwidth -10.0-]
.05 MH:z -15.0- :
Pawer Over Span 200 ! i ! ! ! ’
4524793 25900 2592.0 2594.0 2596.0 2595.0 2600,0

.18 dBm

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Settings

30.0
CF: 2595,000 MHz
SPAN: 10,000 MHz 25.0-
RE: 120 kHz 20.0-
e 360 kHz
Detector: RMS 15.0-
Altr: 20 DB 10.0-
RL Offzet: 40.8 DB
Sweep Time: 20.3ms 5.0~
Ref Lul: 30.% DEM 00-
Pur avg: 100 sweeps
Arp core: 0.0d8 £ s0-
Bin size: 1,25 kHz = 0.0
-15.0-
-20.0-
-25.0-]
333 Bandwidth 30,0
450 MH: 5.0
Pawer Over Span 40,0 I ‘ ‘ I
E7EZ53E 2590.0 2592.0 2594.0 2596.0 2598.0
3831 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
2600,0
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Port 1 — LTE — QPSK — 10M — Center Channel — Peak

Port 1 — LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Setlings

40,0
CF: 2595 000 MHz
SPAN; 20.000 MHz 35.0-
RE: 1,000 MHz
VB 3,000 MHz 30.0-
Detectar: PK (CISPR) i
Atin: 20 DB =0
RL Offsels 40.3 DB 20.0-
Sweep Time: 1.0

Ref Lvl: 40,3 DEM 15.0
Max hald: 60 sweeps

Amp corr: L0dE E 10.0-
Bin size: .50 kHz co-
0.0+

-5.0-] :

93% Bandvwidth -18.0+
338 MHz 15.0-]
Power Ouer Span 20,0~ i

| | | | | . | | |
2565.0 2567.5 2590.0 25925 25950 25975 2600.0 26025 26050
Frequency (MHz)

SU10.930
4709 dBrm

99%, Bandwidth, Power Ower Span and PSD

[Spectrum Analyzer Settings

93% Bandwidth, Power Over Span and PSD

25,0
CF: 2595.000 MHz
SPAN: 20,000 MHz 20.0-
RE: 120 kHz -
VB! 360 kHz 150
Detector: RMS 10.0- ' !
Attn: 20 DE 1 |
RL Offset: 40,3 DB 5.0- . ]
Sweep Time: 20 3ms 00— f ;
Ref Lwl: 40.8 DEM . i i
5.0- B i
< ; '
Amp corr 0 & : :
Bi size: 2,50 kHz = -10.0- : :
-15.0-] t t
-20.0-
25.0-
935 Erandwidth -30.0- i i
52 MH:z 5.0 0 g
Power Qver Span -40.0-) | | | ! ! ! | ! ! )
6536 837w 25850 25875 2590.0 25925 2595.0 25975 26000 26025 2605.0
315 dBm Frequency (MHz)

Port 1 — LTE — 16QAM — 10M — Center Channel — Peak

Port 1 — LTE — 16QAM — 10M — Center Channel — Average

Spactrum Analyzer Setlings

40.0- z
<t 2535,000 Hz ;
SPAMN: 20000 MHz 35.0- 9% B,
RE: 1,000 MHz
VB 3.000 MHz 30.04
Detector: PK (CISPR) _
Atn: 20 DB 2.0
RL Offzet: 40.8 DB 20.0-
Sueep Time: 1.0s
Ref Lul: 403 DEM 15.0-
Max ok 60 swesps
Amp corr: 0048 5 100+
Bin size: 2,50 kHz =

5.0~

0.0-

5.0
99% Bandwidth -10.0-

340 MHz -15.0-)
Power Over Span 200 ! ! ! ! ! ! ! 4
50757 551 my 7585.0 2567.5 2590.0 25925 25950 25975 26000 Z602.5 2605.0
4706 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

25.0-
CF1 2595.000 MHz

SPAN: 20,000 MHz 20.0-

RE: 120 kHz |
VB! 360 kHez =0 ]
Detector: RMS 10.0- :
Attn: 20 DB 1
RL Offset: 40,3 DB 5.0- i
Sweep Time: 20 3ms 00 f
Ref Lul: 40.8 DEM : :
Pur ava: W0 swesps  _ -5.0- :
Amp carr 0,08 & | :
Bin size: 2.50 kHz v -10.0 :
-15.0-] i
-20.0- :
-25.0- :
93% Bandwidth -30.0- i
233 MHz -35.0- |
Power Over Span -40.0- |

6354959 iy

3#3E dBm Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

1 ' ' | ' | | ' '
25850 25875 25900 2592.5 2595.0 25975 Z600.0 26025 Z6R0S.0

Port 1 — LTE — 64QAM — 10M — Center Channel — Peak

Port 1 — LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings

<F: 2595,000 MHz - -
SPAN: 20,000 MHz 35.0- 29% B EBoints
RE: 1000 MHz ; ‘
VB! 3.000 MHz 0.0
Detector: PK (CISPR) | h H
At 20 DB =0 i '
RL Offzet: 40,8 DB 20,0+ H H
Sweep Time: 105 H H
Ref Lul: 40.& DEM 15,0~ H H
Max hold: 60 sweeps i H
Amp eorr: 0.0d8 & 10.0- i :
Bin sizes 2,50 kHz = H H
5.0- : :
0.0- : :
-5.0- : :
999 Bandwidth -10.0-]
930 MHz -15.0- ; ;
Pawer Over Span 200 ! I ! ! ! o ! )
4804324y 2565.0 2567.5 2590.0 25925 25950 29975 26000 26025 26050
€21 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Seltings

99% Bandwidth, Power Over Span and PSD

30.0

CF 2595.000 MHz
SPAN: 20,000 MH:
RE: 120 kHz 20.0-
VE: 360 kHz
Detector: RMS
Attn: 20 DB 10.0-]
RL Offset: 40,8 DB
Sweep Time: 20 3ms
Ref Lul: 30,8 DEM 0.0-

3

&

=

-10.0-]
-20.0-|
999 Banduwidth 30,0
892 MH:
Pawer Over Span 40,0, ! ! ! ! ! ! ! }
G7S0.704 i 25850 25875 25900 25925 2595.0 25975 2o00.0 26025 26050
229 dbm Frequency (MHz)
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Port 2 — LTE — QPSK — 10M — Center Channel — Peak

Port 2 — LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Setlings

< 2595,000 MHz
SPAN; 20000 MHz
RE: 1,000 MHz

B 3.000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 40.8 DE
Sweep Time: 103
Reef Lul: 40,2 DEM
Max hold: 60 sweeps
Amp carr: 01.0dB
Bin size: .50 kHz

93% Bandwidth
436 MHz
Pawer Over Span
51788317
4.4 dEm

40,0

35.0
30,0

-20.0-

Frequency (MHz)

99%, Bandwidth, Power Ower Span and PSD

1 | ' ' ' ' ' | '
2585.0 2587.5 2890.0 25925 29950 25975 26000 280Z.5  Z260S.0

[Spectrum Analyzer Settings

25.0
CF: 2595.000 MHz
SPAN: 20,000 MHz 20.0-
RE: 120 kHz -
VB! 360 kHz 150
Detector: RMS 10.0- : b
Attn: 20 DE 1 |
RL Offset: 40,3 DB 5.0- . ]
Sweep Time: 20 3ms 00— f ;
Ref Lwl: 40.8 DEM . i i
5.0- A i
< ' '
Amp corr 0 & : :
Bi size: 2,50 kHz = -10.0- : :
-15.0-] t t
-20.0-
25.0-
935 Erandwidth -30.0- i i
91 MH: 5.0+ 0 g
Power Qver Span -40.0-) | | | ! ! ! | ! ! ’
6363790 25850 25875 2590.0 25925 2595.0 25975 26000 26025 2605.0
337 dBm Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

Port 2— LTE — 16QAM — 10M — Center Channel — Peak

Port 2 — LTE — 16QAM — 10M — Center Channel — Average

Spactrum Analyzer Setlings

<t 2535,000 Hz
SPAN; 20,000 MHz
RE: 1,000 MHz

WE: 3.000 MHz
Detector: PK (CISPR)
Atn: 20 DB

RL Offzet: 40.8 DB
Sueep Time: 1.0s
Ref Lul: 403 DEM
Max hold: 60 sweeps
Amp corr: 0048
Bin size: 2,50 kHz

99% Bandwidth
340 MHz
Power Over Span
SI571726 mwy
412 dBm

0.0

35.0
0=

9% Ry

25,0
20.0

=20

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

-0 | | ' ' ' ' | 1
2585.0 Z587.5 2590.0 25925 25950 25975 ZA00.0 28025 Z260S.0

[Spectrum Analyzer Settings

25.0
CF1 2595.000 MHz
SPAN: 20,000 MHz 20.0-
RE: 120 kHz |
VB: 360 kHz 150 b
Detector: RMS 10.0- 1
Attn: 20 DB 1
RL Offset: 40,5 DB 5.0 i
Sweep Time: 20 3ms 0.0 :
Ref Lul: 40.8 DBM : |
Pur ava: W0 swesps  _ -5.0- :
Amp carr 0,08 & | :
Bin size: 2.50 kHz =100 :
-15.0-] i
20,0~ :
5.0~ :
93% Bandwidth -30.0- i
238 MHz -35.0- |
Pawer Over Span -40.0-, ! b ! ! ! ! ! ’
045 369 25850 25875 2590.0 25925 2595.0 25975 26000 26025 2605.0
3#AE g Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 64QAM — 10M — Center Channel — Peak

Port 2 — LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings

Ft 595,000 MHz
SPAN: 20,000 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 40.5 DB
Suresp Time: 105

Ref Lul: 50).& DEM
Max hold: 60 sweeps

Bin size: 2,50 kHz

333 Bandwidth
9.29 MH:
Pawer Over Span
18556.672 mwy
4639 dBm

Amp corr: 0.0d8 & 10.0-

40.0 -

35,0

ﬁ%‘ L o it
30.0- J

25,0
20,0+
15.0-

-0 . | ' ' '
2565.0 2567.5 2990.0 25925 25950 25975

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' ' '
26000 28025 2605.0

[Epectrum Analyzer Seltings

30.0
CF 2595.000 MHz
SPAN: 20,000 MH:
RE: 120 kHz 20.0-
VE: 360 kHz
Detector: RMS
Attn: 20 DB 10.0- ] i
RL Offset: 40,8 DB ; |
Sweep Time: 20 3ms | f
Ref Lul: 30.3 DEM 0.0
3 | i
& ' i
5 ; ;
-10.0-] n i
-20.0-| ; ;
439 Bisnchwicth _30.0-
892 MH: : :
Pawer Over Span 40,0, ! I ! I I ' ! ]
6522 566 25850 25675 25900 25925 2595.0 25975 26000 26025 26050
3234 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 15M — Center Channel — Peak

Port 1 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Sattings

<F: 2595.000 MHz
SPAN; 30.000 MH:

RE: 1,000 MHz

WE: 3.000 MHz

Detector: PK (CISPR)

Altn; 20 DB

RL Offset: 40,8 DB

Sweep Time: 105

Ref Lul: 50.8 DEM

Max hold: 60 sweeps =
Armp cor: 0.0dE &
Bin size: 3.75 kHz =

43% Bandwidth
15.15 MHz

Pawer Crver Span

TR i
.95 dem

45.0

40.0-] ]
=04 3% pints
30.0-]

25.0-
20,0
15.0+
10,0
5.0-|
0.0+
5.0
-10.0

-15.0-

| ' |
2550.0 2585.0 2890.0

' ' '
2595.0 2600.0 2605.0

Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

'
26100

[Spectrum Analyzer Settings

CF: 2595.000 MHz
SPAN: 30,000 MHz
RE: 300 kHz

VB! 3100 kHz
Detector: RMS

Attn: 20 DE

RL Offset: 40,3 DB
Sweep Time: 20 3ms
Ref Lul: 40.8 DEM

993 Banduwidth
1340 MHz
Power Guer Span
EEIE02Z
335 dbm

30,0

25.0-]
20.0-|
15.0 -
10,0~

'
2585.0

'
2590.0

' ' '
2595.0 2e00.0 2605.0

Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

'
2610.0

Port 1 — LTE — 16QAM — 15M — Center Channel — Peak

Port 1 — LTE — 16QAM — 15M — Center Channel — Average

Spactrum Analyzer Setlings

<t 2535,000 Hz
SPAN; 30000 MHz

RE: 1,000 MHz

WE: 3.000 MHz

Detector: PK (CISPR)

Atn: 20 DB

RL Offzet: 40.8 DB

Sueep Time: 105

Ref Lul: 50,3 DEM

Max hold: 60 sweeps

Amp corr: 0.0dE &
Bin size: 3,75 kHz =

99% Bandwidth
15,11 MHz

Power Over Span

19344333 mwy
4633 dBm

45,0

40.0 -
35.0
30,0

25.0
20,0+
15.0-
10.0-

5.0+

0.0~
5.0

-10.0-

-15.0-)
2580.0

'
2590.0

'
2585.0

' ' '
2595.0 2600.0 2605.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

|
2610.0

[Spectrum Analyzer Settings

CF 2535000 MHz
SPAN: 30,000 MHz
RE: 300 kHz

VB: 910 kHz
Detector: RMS
Attr: 20 DB

FL Offset: 40.8 DE

Ref Lul: 40.8 DEM
Puor awg: 100 sweeps
Amp carr 008
Bin size: 3.7 kHz

99% Bandwidth
1347 MH:
Pawer Over Span
6265 530
.97 dBm

30,0

25.0-
20,0
15.0 -
10,0~

-40.0-,
2580.0

'
2585.0

|
2590.0

' | '
2595.0 2600.0 2605.0

Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

'
2610.0

Port 1 — LTE — 64QAM — 15M — Center Channel — Peak

Port 1 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Settings

<Ft 595,000 MHz
SPAN: 30,000 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 40.5 DB
Suresp Time: 105

Ref Lul: 4 & DEM
Max hold: b0 sweeps
Arp core: 0.0dB

Bin size: 3.75 kHz

£
=
5

433 Bandwidth
15,13 MHz

Pawer Over Span

2062930 mwy
%624 dBm

20.0-
15,0
10.0
5.0~
0.0~

5.0

-10.0-

-15.0-

' ' '
2560.0 2565.0 25900

' ' '
2595.0 2600.0 2605.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

|
2610.0

[Epectrum Analyzer Settings

CF 2595.000 MHz
SPAN: 30,000 MH:
RE: 300 kHz

VE: 910 kHz
Detector: RMS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 20 3ms
Ref Lul: 30,8 DEM

dBm

999 Banduwidth
12,43 WHe

Pawer Over Span

6560 257
3,18 dem

30,0

25,0
20,0
15.0-
10.0-|
5.0-
0.0+
5.0
-10,0
-15.0-

'
2585.0

'
2590.0

' ' '
2395.0 2600.0 2605.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
2610.0
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Port 2 — LTE — QPSK — 15M — Center Channel — Peak Port 2 — LTE — QPSK — 15M — Center Channel — Average

Spectrum Analyzar Setings [Epectrum Analyzer Settings
<F: 2595000 MH: : : CF: 2595.000 MHz
SPAN; 30000 MHz 40.0-] ; SPAN: 30,000 MHz 25.0-
RE: 1,000 MHz i RE: 300 kHz -
WE 3,000 MHz 3.0+ 29% Bfints cints VB: 910 kHz 2.0
Datectar: PK (CISPR) 30.0- Detector: RMS 15.0-
Altn: 20 DB " ] ) Attn: 20 DE h
RL Offset: 40.3 DB 25.0- ; RL Offset: 40. DB 10.0- !
Sweep Time: 1.0z Sweep Time: 20.3ms 50— i
Ref Lul: 50,8 DEM 20.0- : Ref Lyl: 40.8 DEM } |
Max hold: 60 sweeps : 0.0-| i
Amp corr: 0.0dE E 15.0- ; £ !
Bin size: 3.75 kHz ® oo : s 501 i
. : -10.0- i
50 : -15.0-] 0
0.0 ; -20.0-
999 Bandwidth 5.0 i 935 Bandwidth -25.0-
15,13 MHz -10.0- 1 1338 MHz 0.0
Pawer Cuer Span 150 (RN I I ‘ ‘ Power Guer Span 35.0-) I ‘ ‘ (AR I )
H0L4EE 2580.0 2585.0 25900 2595.0 26000 26050 2610.0 6333978 2580.0 25850 2590.0 2595.0 26000 26050 2610.0

409 dBm

Frequency (MHz)

3935 dbm

Frequency (MHz)

99%, Bandwidth, Power Ower Span and PSD 93% Bandwidth, Power Over Span and PSD

Port 2— LTE — 16QAM — 15M — Center Channel — Peak Port 2 — LTE — 16QAM — 15M — Center Channel — Average

Spactrum Analyzer Setlings [Spectrum Analyzer Settings

45.0- 30.0-
<t 2535,000 Hz CF1 2595.000 MHz
SPAN; 30000 MHz 40.0- SPAN: 30,000 MHz 25.0-
RE: 1,000 MHz RE: 300 kHz |
B 3.000 MHz 35.0- VB: 310 kHz 200
Detector: PK (CISPR) 20.0- Detector: RMS 15.0-
Atn: 20 DB : Attn: 20 DB b
FL Offsat: 40.3 DB 25.0- RL Offset: 40. DB 10.0- f
Sweep Ti 105 + 5.0- i
Ref Lul: 50,3 DEM 20.0- Ref Lul: 40.8 DEM " }
Max hold: 60 sweeps c Prr awgs 100 sweeps c 0.0- |
Amp corri 0.0dE & 15.0-] Amp corri 0.0dE & _ |
Bin size: 3.75 kHz ~ - Bin size: 3.75 kHz = A0 4
: -10.0-| n
50 -15.0- '
0.0- -20.0- ;
9996 Bardwidth 5.0 9354 Bandwidth -25.0-
15,10 MHz -10.0- 1346 MHz _an.0-
Power Over Span -15.0-) ! ! | ! ! ! Pawer Over Span 35,0, ! ! ! AN ! f
S0S7T60E0 i 2580.0 2585.0 2590.0 2595.0 2600.0 2605.0 26100 E4E0.583 2580.0 2585.0 2590.0 2595.0 2600.0 2605.0 2610.0
4704 dBm Frequency (MHz) 3210 g Frequency (MHz)

99% Bandwidth, Power Over Span and PSD 93% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 64QAM — 15M — Center Channel — Peak Port 2 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Settings [Epectrum Analyzer Settings

30.0-
CF: 2595,000 MHz CF 2595.000 MHz
SPAR;: 30000 MHz SPAN: 30,000 MH: 25.8-
RE: 1,000 MHz RE: 300 kHz 20.0-
WE 3,000 MHz VE: 910 kHz i
Detector: PK (CISPR) i Detector: RMS. 15.0-
Altr: 20 DB ; Attn: 20 DB ]
RL Offzet: 40.8 DB : RL Offset: 40,8 DB 10.0- ]
Sweep Time: 1.0z 20,0 i Sweep Time: 20.3ms 5.0- |
Ref Lul: 40,8 DEM : Ref Lul: 30.3 DEM . '
Max hold: 60 sweeps 15.0- i 0.0- +
Arnp core: 0,048 5 ] £ H
Bin sizz: 375 kHz =100+ = 504
. ; -10,0- 3
H -15.0- i
0.0~ i i
' -20.0-| :
3936 Bandwidth 507 9% Eandwidth -25.0- :
15.14 MHz -10.0- ' 1242 MH2 30.0— :
Powsr Over Span -15.0-) ! : | | | ! ) Power Over Span -35.0-) | ! ! ! ! | i
M2 25800 2585.0 25900 2595.0 26000 2605.0 2610.0 6957 045 25800 2585.0 2500.0 2595.0 2600.0 2605.0 2610,0
443 dBm Frequency (MHz) B/ dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 20M — Center Channel — Peak

Port 1 — LTE — QPSK — 20M — Center Channel — Average

Spactrum Analyzer Setlings

40.0
< 2595,000 MHz
SPAN; 40000 MHz 35.0-
RE: 1,000 MHz
B 3.000 MHz 30.0-
Detector: PK (CISPR)
Attr: 20 DB 25.0-
RL Offset: 40.8 DE
Sweep Time: 103 20,0~

Ref Lul: 40 8 DEM
Max hold: 60 sweeps 15.0-
Amp coret 0.0dB E

B 1

Bin size: 5.00 kHz 10,0+ :

5.0 :

0.0 :

43% Bandwidth =07 :

13.41 MHz -10.0-] :
Pawer Over Span 150 ! ! !

| | | | |
2575.0 2580.0 2585.0 25900 25950 26000 2605.0 2610.0 26150
Frequency (MHz)

50581729
404 dEm

99%, Bandwidth, Power Ower Span and PSD

[Spectrum Analyzer Settings

93% Bandwidth, Power Over Span and PSD

25.0
CF: 2595.000 MHz
SPAN: 40000 MH: 20.0-
RE: 300 kHz
VB! 310 kHz 15.0-
Datector: RMS . '
Attn: 20 DB 10.0 f
RL Offset: 40.8 DB 5.0- i
Sweep Time: 20.3ms .
Ref Lul: 40.9 DEM 0.0 i
E 5.0- :
-10.0-] |
-15.0- ;
-20.0- !
999 Bandwidth -25.0
1778 MHe -30.0-
Power Cver Span 35,0, ! i ! ! ! ! | :
6602383 oy 25750 2580.0 2585.0 PSO0.0 2595.0 2600.0 26050 2610.0 2615.0
3820 dBm Frequency (MHz)

Port 1 — LTE — 16QAM — 20M — Center Channel — Peak

Port 1 — LTE — 16QAM — 20M — Center Channel — Average

Spactrum Analyzer Sebings . m
<t 2535,000 Hz |

SPAN; 40000 MHz 35.0- y ¥

RE: 1,000 MHz 29%%Apainks

WE: 3.000 MHz 30.0

Detector: PK (CISPR)

Atn: 20 DB 25.0-

RL Offzet: 40.8 DB

Sueep Time: 1.0s 20.0-

Ref Lul: 403 DEM
Mot hold: 6 sweeps 15,0+
Amp corr: 0048

&
Bin sie: 5.00 kHz = 10.0
5.0
0.0~
9% Bardwidth =0
19,41 MHz -10.0-]
Power Over Span -15.0-) ! k ! ! ! ! ! ‘
FIEEERE I 2575.0 2580.0 2585.0 25900 25950 26000 26050 2610.0 2615.0
4702 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

30.0-
CF1 2535.000 MHz
SPAN: 40,000 MHz 25,0
RB: 300 kHz i
VB: 910 kHz 2.0
Detector: RMS 15.0~
Attn: 20 DB
RL Offcet: 0.8 DB 10.0-
Sweep 5.0

Ref Lul: 30,
Pur avg: 100sweeps 0.0

93% Bandwidth, Power Over Span and PSD

e B s0- : :
-10.0- N i
-15.0-
-20.0- ; :
9% Bandwidth -25.0- ; i
1790 MHz 0.0 : :
Power Over Span -35.0-) ! ! ! ! ! : | i i
S63TBEE oy 2575.0 2580.0 2585.0 590.0 2595.0 2600.0 Z605.0 2610.0 2615.0
32 dBm Frequency (MHz)

Port 1 — LTE — 64QAM — 20M — Center Channel — Peak

Port 1 — LTE — 64QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings

<F: 2595,000 MHz T H
SPAM: 40,000 MH: - - .
RN 0 39% Pgints 3298 aints
WE: 3.000 MHz 30,0
Detector: PK (CISPR)
Attn: 20 DB 25.0
RL Offset: 40.8 DB
Swesp Time: 105 20.0-
Ref Lul: 40.& DEM
Max hold: 60 sweeps 15.0-
Arop corr: 0.0dB 5
Bin size: 5,00 kHz = 10.0
5.0~
0.0~
935 Bardwidth 5.0
19,07 MH: -10.0-
Powsr Over Span -15.0-) ! ; ! ! ! ! ! )
BITEIE iy 25750 2560.0 25850 25900 25950 26000 26050 2610.0 28150
4635 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

30.0
CF 2595.000 MHz
SPAN: 40,000 MH: 25.0-
RE: 300 kHz 20.0-
VE: 910 kHz
Detector: RMS 15.0-
Attn: 10 DB 10.0- :
RL Offset: 40,8 DB d |
Sweep Time: 20.3ms 5.0 i i
Ref Lul: 30.3 DEM 0.0
§ o 1 1
-10.0-] i i
-15.0-]
-20.0-
-25.0- ; ;
999 Banduwidth _a0.0- 0 d
17,86 WHe Lm0
Pawer Over Span 40,0, ! I ! I I ' ! .
E4FATTE i 25750 25800 25850 2590.0 2595.0 26000 28050 26100 2615.0
3211 dBm Frequency (MHz)
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Port2 - LTE -

QPSK — 20M — Center Channel — Peak

Port 2 - LTE —

QPSK — 20M — Center Channel — Average

Spactrum Analyzer Setlings

40.0
< 2595,000 MHz
SPAN; 40000 MHz 35.0-
RE: 1,000 MHz
B 3.000 MHz 30.0- f
Detector: PK (CISPR) !
Attr: 20 DB 25.0- :
RL Offset: 40.8 DE :
Suweep Time: 1.0 20,0+
Reef Lul: 40,2 DEM :
Max hold: 60 sweeps 15.0- :
Amp carr: 01.0dB E :
Bin size: 5.00 kHz 10,0+ :
5.0- !
0.0- :
999 Bandwidih 5.0 ]
1940 MHz -10.0- :
Power Over Span -15.0-} ! ‘1 |

' ' ' | |
25950 26000 26050 2610.0 Z615.0

[Spectrum Analyzer Settings

25.0
CF: 2595.000 MHz
SPAN: 40,000 MHz 20.0-
RE: 300 kHz
B! 910 kHz 15.0-
Detector: RMS | [ b
Attn: 20 DB 100 | H
RL Offset: 40.% DE 5.0- B i
Sweep Time: 20 3ms i .
Ref Lul: 40.9 DEM 0.0 i H
£ 5.0 i E
-10,0 i H
-15.0- ; q
20,0~ : :
933 Bandwidth -25.0-
1753 MHz -30.0-
Power Cver Span _35.0- : :

1 ' ' ' ' ' ' ' '
25750 25800 25850 2590.0 2595.0 Z600.0 Ze0S.0 26100 26150

0518840 [y 2575.0 25800 2585.0 25900 BIIE 396 i
4703 dBrn Frequency (MHz) 3829 dBm Frequency (MHz)
99%, Bandwidth, Power Ower Span and PSD 93% Bandwidth, Power Over Span and PSD
Port 2 — LTE — 16QAM — 20M — Center Channel — Peak Port 2 — LTE — 16QAM — 20M — Center Channel — Average
Spactrum Arahaer Sefngs . m [Frectrum Anahyaer Setings
CFt 2595000 MH: : CF1 2535.000 MHz
SPAN; 40000 MHz 35.0- o A SPAN: 40,000 MHz 25.0-
RE: 1,000 MHz £ F=ppoints RB: 300 kHz s00-
WE: 3.000 MHz 30.0 YE: 910 kHz '
Detectar: PK (CISPR) Detector: RMS 15.0-
Attn: 20 DB 25.0- Attn: 20 DB
RL Offsel: 40.% OB RL Offset: 40,5 DB 10.0- f
Sweep Ti 105 20,0+ + 5.0- B
Ref Lul: 40.6 DEM Ref Lul: 40.8 DBM } i i
Max hold: 60 sweeps 15.0 Prr awgs 100 sweeps 0.0- i i
Amp corri 0.0dB g Amp corri 0.0d8 & i i
Bin sie: 5.00 kHz = 10.0 Bin size: 5.0 kHz T 50— ; f
. -10.0-
-15.0 f H
0.0 i :
20,0~ : H
599 Bandwidth =07 9936 Bzndwicth -25.0-
19,40 MHz -10.0- 783 MHz 0.0 3 i
Power Over Span 5.0 ! i ! ! ! ! ! : Power Over Span 35,0, ! I ! ! Bl ! .
S0B10.567 7575.0 2580.0 2585.0 25900 25950 26000 2605.0 2610.0 26150 6657387 25750 25800 25850 2590.0 2595.0 25000 2505.0 2610.0 26150
4706 dBm Frequency (MHz) 325 B Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 93% Bandwidth, Power Over Span and PSD
Port 2 — LTE — 64QAM — 20M — Center Channel — Peak Port 2 — LTE — 64QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings

Ft 595,000 MHz
SPAN: 40,000 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 40.5 DB
Suresp Time: 105

Ref Lul: 4 & DEM
Max hold: b0 sweeps
Arp core: 0.0dB

Bin size: 5.00 kHz

£
=
5

433 Bandwidth
19.36 MHz

Pawer Over Span

350233 myy
%647 dBm

40.0 -

'ainks

m0- iriks EER

30,0

25.0
20.0-
15,0
10.0
5.0~
0.0~

-15.0- | / ' ' ' ' . .
2575.0 25G0.0 2585.0 25900 25950 26000 26050 2610.0 28150

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

CF 2595.000 MHz
SPAN: 40,000 MH:
RE: 300 kHz

VE: 910 kHz
Detector: RMS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 20 3ms
Ref Lul: 30,8 DEM

999 Banduwidth
17,86 WHe
Pawer Over Span
6602712
3320 dem

25.0

20,0+
15.0 -
10.0-

=350, | | | | | | | |
25750 25600 25850 2590.0 2595.0 26000 2805.0 2610.0 26150
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 2 — LTE — QPSK — 5M — Low Channel — Peak Port 2 — LTE — QPSK — 5M — Low Channel — Average

Spactrum Analyzer Setlings

99%, Bandwidth, Power Ower Span and PSD

[Spectrum Analyzer Settings

F: 2499 500 MH: : : CF: 2498500 MHz i
SPAN; 10,000 MHz 40.0- i H SPAN: 10,000 MH: 25.0
RE: 1,000 MH; L RB: 120 kH: -
VB 3000 M .07 9% Egihts B VEr 300 e o0
Datectar: PK (CISPR] 30.0- : Datector: RMS 15.0-
Attn: 20 DB ' Attn: 20 DE 10.0-
RL Offset: 40.8 DE 25.0- : RL Offset: 40,3 DB
Sweep Time: 1.0z 20.0- Sweep Time: 20.3ms 5.0+
Ref Lul: 50.0 DEM : : Ref Lwl: 40.0 DEM
Max hold: 60 sweeps 15.0- :
Amp corrs 0.0dB & H
Bin size: 125 kHz = 10.0+
5.0- y
0.0- ;
5.0 :
999 Bandwidth -10.0- : 3335 Bandwidth 300+
5,06 MHz 15.0- ! 448 MHz 35,0~
Power Over Span 200, ! ‘ I ‘ ‘ Power Gver Span 0o, I I ‘ I ;
B 2493.5 2496.0 2493.0 2500.0 25020 2503.5 72381 2493.5 2496.0 2498.0 2500.0 25020 25035
4697 dEm Frequency (MHz) 74 dpm Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 16QAM — 5M — Low Channel — Peak

Port 2 — LTE — 16QAM — 5M — Low Channel — Average

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzar Setings [Epectrum Analyzer Settings
CFt 2498500 MH: H : CF1 2498.500 MHz
SPAM; 10.000 MHz 40,0 ; SPAN: 10,000 MHz 25.0-
RE: 1000 MHz _ : RB: 120 kHz 20.0-
B 3.000 MHz o s 35, Foints VB: 360 kHe
Detector: PK (CISPR) 30.0- \ Detector: RMS 15.0-
Attn: 20 DB : Attn: 20 DE 10.0-
RL Offsel: 40.% OB 250 : RL Offset: 40,5 DB
Sweep Ti 105 20.0- i + 5.0
Ref Lul: 50.0 DEM : Ref Lul: 0.0 DEM 0.0-
Max hold: 60 swesps 15,0 : Pur avgi 100 swesps
Amp corr: 1,0dE 5 . : Amp corr: 10d8 & -5.0-
Bin sizet 1,25 kHz = 10,0 : Bin size: 1.25 kHz ® oo
5.0- i
: -15.0-]
0.0 i 20.0-
5.0+ ! -25.0-
999 Bandwidth -10.0-] i 99% Bandwidth 30.0-
509 MHz 15.0- i 448 MH: 50
Pawer Cwer Span 200- : ! | ! ! ’ Power Over Span -40.0-, | | ! | i
7932539 2493.5 2496.0 2493.0 2500.0 25020 2503.5 6357602 2493.5 2496.0 2498.0 2500.0 25020 25035
481 dBm Frequency (MHz) 3205 dgm Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

Port 2 — LTE — 64QAM — 5M — Low Channel — Peak

Port 2 — LTE — 64QAM — 5M — Low Channel — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

40,0+ 30.0
CF: 2498 500 MHz CF: 2438.500 MHz
SPAN: 10.000 MHz 35.0- SPAN: 10,000 MH: 25.0-
RE: 1000 MHz RB: 120 kHz 20.0-
VB! 360 kHz 0.0 VB: 360 kHz
Delector: PK (CISPR) 25.0- ! Detector: RMS 15.0-
Abtn: 20 DB . i Attn: 20 DB 10.0-
RL Offsel: 40.8 0B 20.0- ! RL Offset: 40,5 DB
Sweep Time: 1,05 | Sweep Time: 20.3ms 5.0
Ref Lul: 40.0 GEM 15.0- y Ref Lul: 40.0 DEM 00-
Max hold: 60 sweeps |
Amp eore: 0.0d8 £ 100+ Y £ =0-
Bin size: 1,25 kHz - o ® 100
0.0- ; -15.0-
| -20.0-
S.0- :
i -25.0-
435 Bandwidth -10.0- : 993 Bandwidth 30.0-
5.09 MHz -15.0- ; 450 WHz -35.0
Power Over Span 2004, i ! ! ! : Power Ovar Span 400 ! ! ! ! )
2050088 iy 2493.5 2496.0 2498.0 2500,0 5020 25035 GE92.5% oy 2493.5 2496.0 24980 2500.0 25020 25035
06 dBm Frequency (MHz) 3826 dEm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD
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Port 2 — LTE — QPSK — 5M — High Channel — Peak

Port 2 — LTE — QPSK — 5M — High Channel — Average

Spactrum Analyzer Setlings

< 2607 500 MHz
SPAN; 10000 MHz
RE: 1,000 MHz

B 3,000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 40.8 DE
Sweep Time: 103

Ref Lul: 50.0 DEM
Max hold: 50 sweeps
Amp carr: 01.0dB

Bin size: 1.25 kHz

43% Bandwidth 5.0

508 MHz -10.0-
Power Over Span -15.0- ! | | ; o
53301397y 26625 2684.0 2686.0 2688.0 2690.0 2692.5

427 dBrn Frequency (MHz)

99%, Bandwidth, Power Ower Span and PSD

[Spectrum Analyzer Settings

35.0- & R | T R

CF: 2667.500 MHz 0.0 I i
SPAN: 10,000 MHz : i
RE: 120 kHz 25.0 1
VB! 360 kHz |
Datector: RMS 0.0
Attn: 20 DE 15.0-
RL Offset: 40,3 DB 10.0-
Sweep Time: 20 3ms
Ref Lul: 40.0 DEM 5.0+
Prar awgi 100 sweeps 0.0-
Amp corr: 0.0dE & 5.0-
Bin size: 1.25 kHz =

-10.0-

-15.0-

-20.0-]

-25.0-
999 Eandwidth 30,0

443 MHz a0
Power Qver Span -40.0-) ! ! \ !
BEET T2 26825 2684.0 2686.0 2688.0 2690.0
3823 dEm Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

[
26925

Port 2 — LTE — 16QAM — 5M — High Channel — Peak

Port 2 — LTE — 16QAM — 5M — High Channel — Average

Spactrum Analyzer Setlings

45.0-
<t 2687 500 MHz
SPAN; 10000 MHz 40.0-
RE: 1,000 MHz
B 3.000 MHz 35.0-
Detector: PK (CISPR) _
Atn: 20 DB .o
RL Offzet: 40.8 DB 25.0-
Sueep Time: 1.0s
Ref Lul: 50.0 DEM 20.0-
Mok hold: 60 swesps
Amp corr: 0048 & 15.0-
Bin size: 1,25 kH;
in sie: 2 L0.0-
5.0-
0.0~
99% Bandwidth 5.0
508 MH:z -10.0-]
Power Over Span -15.0-, ! ! ! H s
19186316 mwy 2662.5  2684.0 2686.0 2688.0 26300 2692.5
4692 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

30.0
CF1 2667500 MHz
SPAN: 10,000 MH: 23.07
RE: 120 kHz 20.0-
YE: 360 kHz
Detector: RMS 15.0 |
Attn: 20 DB 10,0- :
RL Offset: 40,3 DB :
B 5.0~ '
ReF Lul: 40.0 DBM 0.0-
Pur avg: W0 swesps :
Amp corri 0.0dE 5.0 '
Bin size: 125 kHz 10.0- ;
-15.0- :
-20.0- :
-25.0- :
93% Eandwidth -30.0- '
447 MHz 5.0 ]
Power Over Span -40.0-, | ! ! -
6341946 oy 26825 26840 2686.0 2688.0 2690.0
3#35 dgm Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

[
26925

Port 2 — LTE — 64QAM — 5M — High Channel — Peak

Port 2 — LTE — 64QAM — 5M — High Channel — Average

Spectrum Analyzer Settings 0.0 m
CF: 2687500 MHz T "

SPAM: 10,000 MHz 35,0 205, Ed ﬁ-‘nmts

RE: 1,000 MHz f ]

VB 360 kHe WO e e
Detector: PK (CISPR) i

At 20 DB =0

RL Offzet: 40.8 DB 2000

Sweep Time: 1.0z

FRef Lul: 40.0 DEM
Max hold: 60 sweeps

15.0-

Arp core: 0.0d8 £ 10,0+ :

Bin sizes 1,25 kHz = ;

5.0- !

0.0- :

-5.0- :

433 Bandwidth -10.0-

5.09 MH: _15.0- 3

Power Over Span 20,0 ! ! ! ! i
JOTZAET iy 26625 260840 2686.0 2688.0 2650,0 2692.5
4532 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

30.0
CF: 2687500 MHz
SPAN: 10,000 MH: 25.0-
RE: 120 kHz 20.0-
VE: 360 kHz
Detector: RMS 15.0-
Attn: 20 DB 10.0-]
RL Offset: 40,8 DB
Sweep Time: 20.3ms 5.0
Ref Lul: 40.0 DEM 0.0-
£ -5.0-
-10.0-]
-15.0-]
-20.0-
-25.0-
999 Banduwidth 30,0
450 MHz 5.0~
Pawer Over Span 40,0, ! ! ! I
6937 685 m 2682.5 2654.0 2666.0 2686.0 2690.0
324l dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

o
2692.5
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Port 2 — LTE — QPSK — 10M — Low Channel — Peak

Port 2 — LTE — QPSK — 10M — Low Channel — Average

Spactrum Analyzer Setlings

40,0
<t 2501,000 MHz
SPAN;: 20000 MHz 35.0-
RE: 1,000 MHz
VB 3,000 MHz 0.0
Detector: PK (CISPR) _
Attr: 20 DB =0
RL Offset: 40.8 DE 20.0-
Sweep Time: 103
Reef Lul: 40.0 DEM 15.0-
Max hold: 60 sweeps
Amp carr: 01.0dB E 10.0-
Bin size: 2,50 kHz =
5.0+
0.0-
.04
93% Bandwidth -10.0-
338 MHz 15.0-
Pawer Over Span 0.0
54085.048 iy 2491.0
433 dbm

| . | |
2495.0 24975 2500.0 25025
Frequency (MHz)

99%, Bandwidth, Power Ower Span and PSD

' ' [
25050 25075 25110

[Spectrum Analyzer Settings

25.0-
CF: 2501000 MHz f ]
SPAN: 20,000 MHz 20.0-
RE: 120 kHz -
VB! 260 kHz 150 !
Detector: RMS 10.0- : !
Attn: 20 DE ] |
RL Offset: 40. DB 5.0- : :
Sweep Time: 20 3ms 00— : ;
Ref Lvl: 40.0 DEM 3 i B
g ; :
o -10.0-) ] v
-15.0-] t t
-20.0-
-25.0-
935 Erandwidth -30.0- i i
291 MHz 3E.0- ; i
Power Guer Span ano-, ! bl ! ! I !
TOL0.076 24910 24950 2497.5 25000 25025 2505.0 2507.5
34 dBm Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

[
2511.0

Port 2 — LTE — 16QAM — 10M — Low Channel — Peak

Port 2 — LTE — 16QAM — 10M — Low Channel — Average

Spactrum Analyzer Setlings

<t 2501,000 MHz
SPAN; 20,000 MHz
RE: 1,000 MHz

WE: 3.000 MHz
Detector: PK (CISPR)
Atn: 20 DB

RL Offzet: 40.8 DB
Sueep Time: 1.0s

Ref Lul: 40.0 DEM
Max hold: 60 sweeps
Amp corr: 0048

Bin size: 2,50 kHz

99% Bandwidth
9,33 MHz
Power Over Span
5295679 mwy
4524 dBm

0.0

35.0
30.0-

9% Ky

25,0
20.0

2431.0

' ! | |
24950 2497.5 2500.0 2502.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' ' [
2805.0  2507.5 2511.0

[Spectrum Analyzer Settings

25.0-
CF1 2501000 MHz '
SPAN: 20,000 MH: 20.0- :
RE: 120 kHz |
VB: 360 kHz =0 )
Detector: RMS 10.0- i i
Attn: 20 DB 1 |
RL Offset: 40,5 DB 5.0- i !
Sweep Time: 20 3ms 0.0 : ;
Ref Lul: 40.0 DBM ) i i
Puor awg: 100 sweeps -5.0-] : :
Amp carr 0,08 & : :
Bin size: 2.50 kHz = 100+ : :
-15.0-] i i
20,0~ : :
25.0- : :
93% Bandwidth -30.0- i i
831 MHz -35.0- | :
Pawer Over Span -an.0-, ! ! i ! ! N !
047 078 o 2491.0 2495.0 2497.5 25000 25025 2505.0 2507.5
32 dBm Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

L
2511.0

Port 2 — LTE — 64QAM — 10M — Low Channel — Peak

Port 2 — LTE — 64QAM — 10M — Low Channel — Average

Spectrum Analyzer Settings

Ft 2501,000 MHz
SPAN: 20,000 MHz
RE: 1,000 MHz

B! 3,000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 40.5 DB
Suresp Time: 105

Ref Lul: 40.0 DEM
Max hold: b0 sweeps
Arp core: 0.0dB

Bin size: 2,50 kHz

433 Bandwidth
9.29 MHz
Pawer Over Span
8751430 mwy
%641 dBm

40.0 -

35,0
30.0

39% é

énints

25,0
20,0+
15.0-

\ \ , .
24350 2497.5 2500.0 25025
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

o
25110

'
2507.5

'
2505.0

[Epectrum Analyzer Settings

25.0
CF 2501000 MHz
SPAN: 20,000 MH: 20.8-
RE: 120 kHz |
VB: 360 kHz 50 H
Detector: RMS. 10.0- i i
Attn: 20 DB ] |
RL Offset: 40,8 DB 5.0+ f ;
Sweep Time: 20 3ms 0.0- f ;
Ref Lul: 30.0 DEM . : :
g 07 3 :
5 -10.0- ; :
-15.0 3 3
-20.0-| : ;
-25.0- : :
9335 Bandwidth -30.0- i i
892 MH: 35.0- : '
Power Over Span -40.0-, ! ! s ! ! N !
BT 2IL 2491.0 24950 2497.5 25000 25025 2505.0 2507.5
323 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

"
2511.0
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Port 2 — LTE — QPSK — 10M — High Channel — Peak

Port 2 — LTE — QPSK — 10M — High Channel — Average

Spactrum Analyzer Setlings

< 2685,000 MHz
SPAN; 20000 MHz
RE: 1,000 MHz

B 3.000 MHz
Detector: PK (CISPR)
Attr: 20 DB

RL Offset: 40.8 DE
Sweep Time: 103
Reef Lul: 40.0 DEM
Max hold: 60 sweeps
Amp carr: 01.0dB
Bin size: .50 kHz

93% Bandwidth
436 MHz
Pawer Cer Span
S0ATAEL
.25 dBm

40,0 T

35
30

-20.]

Nk
Nk

9% F:‘ﬁ E! !!% i

o T I I 1 1 1
2675.0 2677.5 2680.0 26825 26850 26875
Frequency (MHz)

99%, Bandwidth, Power Ower Span and PSD

' | '
26900 26925 Z895.0

[Spectrum Analyzer Settings

CF: 2665.000 MHz
SPAN: 20,000 MHz
RE: 120 kHz

VB! 360 kHz
Detector: RMS

Attn: 20 DE

RL Offset: 40,3 DB
Sweep Time: 20 3ms
Ref Lul: 40.0 DEM

Amp corri 0.
Bin size: 2,50 kHz

993 Banduwidth
891 MHz
Power Guer Span
EEAAZE
337 dbm

25.0-

20.0-|
15.0-

-40.0 T 1 1 I I I
2675.0 26775 26800 2682.5 2685.0 26875
Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

' ' '
ZB90.0 26925 26950

Port 2 — LTE — 16QAM — 10M — High Channel — Peak

Port 2 — LTE — 16QAM — 10M — High Channel — Average

Spactrum Analyzer Setlings

2929924 mwy
4524 dBm

40
<t 2685,000 MHz
SPAN; 20,000 MHz 35
RE: 1,000 MHz
B 3.000 MHz 30
Detector: PK (CISPR) 25
Atn: 20 DB
RL Offzet: 40.8 DB 20,
Sueep Time: 1.0s
Ref Lul: 40.0 DEM 15.
Mok hold: 60 swesps
Amp corr: 0048 5 10
Bin size: 2,50 kHz =
0.
-5,
99% Bandwidth -10.
340 MHz -15.
Power Over Span 20,

Niky

-0 395 pfEs

.0 -

Nk
0-

-0 | | ! ' !
2675.0 2677.5 2680.0 26825 26850 26875
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' | 1
2680.0 Z2692.5 Z695.0

[Spectrum Analyzer Settings

CF1 2665.000 MHz
SPAN: 20,000 MH:

RE: 120 kHz

YE: 360 kHz

Detector: RMS

Attn: 20 DB

RL Offset: 40,3 DB

Sweep Time: 20 3ms

Ref Lul: 40.0 DEM

Puor awg: 100 sweeps

Amp carr: 0.0d8 &
Bin size: 2,50 kHz -

99% Bandwidth
583 MH:
Pawer Over Span
7089742
3851 dBm

25.0

20.0-|
15,0+
10,0~

5.0-

-15.0- n

-40.0-, ! ! i i |
2875.0 26775 26800 26825 Z685.0 26875
Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

| ' '
2B90.0 26925 ZRYS.0

Port 2 — LTE — 64QAM — 10M — High Channel — Peak

Port 2 — LTE — 64QAM — 10M — High Channel — Average

Spectrum Analyzer Settings

1309y
%65 dBm

40
CF: 2B85,000 MHz
SPAN;: 20000 MHz 35
RE: 1,000 MHz
VB! 3.000 MHz a0
Detector: PK (CISPR) 25
At 20 DB
RL Offzet: 40.8 DB 20
Sweep Time: 1.0z
Ref Lul: 40.0 DEM 15
Max hold: 60 sweeps
Amp core: 0048 E w0
Bin size: 2,50 kHz =
-5,
93% Bandwidth -0
9.29 MH: -15.
Pawer Over Span 20

.0 T

0|

.0

P‘ i sa%\é‘nir\ts

ik
0|
ik

0 | | | | |
2675.0 26775 2680.0 26825 26650 26875
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' ' '
26900 2892.5 2695.0

[Epectrum Analyzer Settings

CF 2685.000 MHz
SPAN: 20,000 MH:
RE: 120 kHz

VE: 360 kHz
Detector: RMS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 20 3ms
Ref Lul: 30.0 DEM

3
&
=

999 Banduwidth

892 MH:
Pawer Over Span
6950 561

3B dBm

25.0

20,0+
15.0-
10.0-

5.0-

-40.0-, | | | | |
26750 26775 26300 26625 26850 26875
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' ' '
26900 26925 26595.0
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Port 2 — LTE — QPSK — 15M — Low Channel — Peak Port 2 — LTE — QPSK — 15M — Low Channel — Average

Spactrum Analyzer Setlings

459 dbm

Frequency (MHz)

99%, Bandwidth, Power Ower Span and PSD

[Spectrum Analyzer Settings

3956 dbm

Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

40,0 30,0+
<F: 2503500 MH: CF: 2502500 MHz i
SPAN; 30.000 MHz 5.0+ SPAN: 30,000 MH: 25.0
RE: 1,000 MHz 30.0- RE: 300 kHz 20,0
VB 3,000 MHz : Bt 910 kHz
Datectar: PK (CISPR) 25.0- : Datector: RMS 15.0-
Altn: 20 DB ' Attn: 20 DE 10.0-
RL Offset: 40.3 DB 0.0+ ; RL Offset: 40. DB
Sweep Time: 1.0z 15.0- b Sweep Time: 20.3ms 5.0+
Ref Lul: 40.0 DEM " : Ref Lwl: 40.0 DEM
Max hold: 60 sweeps 10.0- i
Amp corr: 0.0dE & H
Biry size: 3,75 kHz 50— :
0.0+
-5.0- :
-10.0-]
999 Bandwidth -15.0- 935 Bandwidth 30,0
13.75 MHz 20,0 \ 1337 MHz _35.0-1
Pawer Over Span 2504, IIRE: ! ! ! ! : Power Guer Span ano- ! ! ! i ! ’
EECCRESR 2488.5 24950 2500.0 2505.0 25100 2515.0 25185 TR 2488.5 2495.0 25000 2505.0 25100 25150 25185

Port 2 — LTE — 16QAM — 15M — Low Channel — Peak

Port 2 — LTE — 16QAM — 15M — Low Channel — Average

Spactrum Analyzer Setlings

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

93% Bandwidth, Power Over Span and PSD

40.0- 0 30.0-
< 2503 500 MHz i CF1 2503500 MHz | i
SPAN; 30.000 MHz 35.0- 29% Py SPAN: 30,000 MHe 2.0
RE: 1,000 MHz i RE: 300 kHz 20.0-
300
WE: 3.000 MHz YE: 910 kHz
Detector: PK (CISPR) 25.0- f Detector: RMS 15.0- ‘ b
Atn: 20 DB ' Attn: 20 DB 10,0- : !
FL Offsat: 40.3 DB 20,0+ : RL Offset: 40. DB d !
Sweeep Time: 105 15.0- i + 5.0 . |
Ref Lul: 40,0 DEM . f Ref Lul: 40.0 DEM 0.0-
Mot hold: 60 sweeps 10,0~ ' Pur ava: W0 swesps : :
Amp corr: 0048 & i ; Amp carr 008 & 5.0- : '
Bin size: 3.75 kHz © 50 : Bin size: 3.75 kHz ® 004 H :
0.0 i H i
H -15.0- : :
5.0 : 20.0- : ;
-10.0- : 250 i :
45% Bandwidth -15.0- 953 Bandwidth -30.0- : g
13,72 MHz -20.0- H 1245 MHz 35,0 i i
Pawer Over Span 250, IR ! ! ! ! ’ Power Cver Span 400+ IR ! ! 4 ! !
S0656.384  my 2488.5 2495.0 2500.0 2505.0 2510.0 2515.0 2518.5 729729 2488.5 2495.0 2500.0 2505.0 2510.0 25150 7518.5
4783 dBm Frequency (MHz) 3863 dBm Frequency (MHz)

Port 2 — LTE — 64QAM — 15M — Low Channel — Peak

Port 2 — LTE — 64QAM — 15M

— Low Channel — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

40,0+ 30.0
F: 2503 500 MHz CF: 2503.500 MHz
SPAN: 30.000 MHz 5.0 SPAN: 30,000 MH: 25.0-
RE: 1000 MHz 30.0- RE: 200 kHz 20.0-
W 3,000 MHz : VB: 910 kHz
Delector: PK (CISPR) 25.0-] Detector: RMS 15.0-
Abtn: 20 DB Attn: 20 DB 10.0-]
RL Offzet: 40.8 DB 20.0- RL Offset: 40,8 DB
Sweep Time: 1.0z 15.0- Sweep Time: 20,3ms 5.0
Ref Lul: 40.0 GEM " Ref Lul: 40.0 DEM 00—
Max hold: 60 sweeps 10.0-
Arp corr: 0.0d8 £ £ s.0-
Bin size: .75 kHz = 5.0 ® 004
007 -15.0-
5.0+ -20.0-
10,0+ -25.0-
999 Bandwidth -15.0-] 3335 Bandwidth 30.0-
1270 MHz 0.0~ 1243 MHe 35,0
Power Over Span 250, ! ! ! ! ! : Power Cvar Span 400 ! ! ! L ! )
207061 iy 2488.5 2495.0  2500.0 25050 25100 25150 25185 TU02.924 2488.5 24950 25000 2505.0 2510.0 25150 25165
9BEE dBm Frequency (MHz) 38E1 dEm Frequency {MHz)
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